
- - 

Mei:iv$~poIlfan Water Reclamation District of Greater Chicago 

RESEARCH AND DEVELOPMENI 
DEPARTMENT 

REPORT NO. 01-1 

PEER REVIEW OF 

METROPOLITAN WATER RECLAMATION DISTRICT' 

OF GWEA,TER WCAGO'S APPLICATION FOR DESIGNATION 

OF PROCESSES TO FURTHER REDUCE PATHOGENS 

January 2001 



Metropolitan Water Reclamation District of Greater Chicago 
100 East Erie Street Chicago, IL 6061 1-2803 (31 2) 751 -5600 

PEER REVIEW OF 
METROPOLITAN WATER RECLAMATION DISTRICT 

OF GREATER CHICAGO'S APPLICATION FOR DESIGNATION 
OF PROCESSES TO FURTHER REDUCE PATHOGENS 

By 

Dr. Charles N. Hass (Chair) 

Dr. Raymond C. Loehr 

Dr. Nambury S. Raju 

Dr. Robert Reimers 

Dr. Mark Sobsey 

LaJuana Wilcher, Esq. 

July 28,2000 

Research and Development Department 
Richard Lanyon, Director January 2801 



TABLE OF CONTENTS 

LlST OF TABLES 

LlST FIGURES 

INTRODUCTION 

Background to Project 

Objective of Committee Review 

Committee Composition and Methodology 

Outline of the Reporl 

DISTRICT SLUDGE PROCESSES 

Codified Operation of HSSPT 

Codified Operation of LSSPT 

CLASS A STATUS FOR PATHOGENS -ALTERNATIVE 6 

Regulatory Requirements for Class A Status 

EPA Review Process 

Conclusion Concerning Class A Requirements 

OVERVIEW OF DISTRICT DATA 

Sampling Methods 

Sampling of Digester Feed and Draw 

Sampling of Lagoon Draw 

Sampling of Air-dried Final Sludge Product 

Sample Holding Times and Preservation 



TABLE OF CONTENTS (Continued) 

DISTRICT DATA IN CONTEXT OF REQUIREMENTS 

Summary of Key Observations 

Bacterial Levels 

Viral Levels 

Helminth Levels 

Adequacy of Experimental Methodologies 

Viruses 

Helminths 

Full Scale Vs. Pilot Plant Approach 

Further Evaluation of Data 

Explicit Statement of Pathogens Subject to Removal 

Digester Feed Variability 

Adequacy of Statistical Design and Analysis 

District Removals in the Context of Prior Studies 

Viruses 

Helminths 

Indicator Studies with Clostridium 



TABLE OF CONTENTS (Continued) 

REVIEW OF ISSUES RAISED BY PEC 

Spiking Studies 

intrinsic Resilience of System to Spikes and Surges 

Theoretical Impact of Surges 

CONCLUSIONS 

AFTERWORD 

REFERENCES 

APPENDIX A - LiST OF DOCUMENTS REVIEWED 

APPENDIX B - PAPERS By/ TATA et al. 

iii 



LIST OF TABLES 

Table 
No. - 

Summary of Microbial Criteria to be Achieved 

Fecal Coliform Levels (MPNIGram Dry Solids) 

Salmonella Levels (MPN14 Grams Dry Solids) 

Virus Levels (PFU14 Grams Dry Solids) 

Viable Heminth Levels (Number14 Grams Dty Solids) 

Summary of Sampling Program for Full Scale Studies Based on Combined 
Results From LSSPT and HSSPT for Both WRPs. 

Pathogen Inactivation with Time for Lagoon Stored Anaerobically 
Stabilized Biosolids [I 91. 



LIST OF FIGURES 

Figure 
No. Page 

1 Flow Chart for Sludge Processing Trains 5 

2 Probability Distributions for Virus and Helminth Concentratins (Data from 32 
Calumet and Stickney Sludge Treatment Process Combined). 



INTRODUCTION 

Backqround to Proiect 

'Treatment of sewage sludges generated from domestic wastewater treatment is required to 

minimize the risk of adverse effects when the material is subsequently used beneficially (e.g., applied 

to land). in 199'3, the U.S. Environmental Protection Agency (EPA) published regulations establishing 

the appropriate processes and conditions necessary to minimize these risks. Among other things, the 

regulations require that bulk sewage sludge and sewage sludge that is sold or given away in a bag or 

other mntainer for application to the land meet certain pathogen and vector reduction requirements. 

Differentuse restrictions apply to different categories of sewage sludge based upon EPA's 

determination of their risk 20 public health and the environment. After years of research and public 

comment, EPA established two categories of sewage sludge based on the treated sew@@ sludge's 

ability to meet certain requirements set out in EPA's regulations. These categories are Class A and 

Class B. 

To achieve Class A status, pathogens in sewage sludge must meet the implicit goal of 

reducing pathogens (including enteric viruses, pathogenic bacteria, and viable helminth ova) to below 

detectable levels. The requirements necessary for sewage sludge to be classified as Ctass A with 

respect to pathagens are set out by an EPA regulation. 40 CFR 5 503.32(a) provides that to achieve 

Class A status, sewage sludge must meet the requirements in one of six alternatives set, out in 40 CFR 

$j 503.32(a)(3) through (a)@). In addition, the regulation provides that those pathogen requirements 

must be met pnor to or at the same time that certain vector attraction reduction requirements are met in 

order for the sewage sludge to be classified Class A. 



The Metropolitan Water Reclamation District of Greater Chicago (District) has a unique 

treatment sequence for its sludge processing. It has conducted extensive studies on the 

characteristics of its intermediate and final products of this sequence with the intent of gaining Class A 

certification for this sequence. Specifically, the District seeks certification under the requirements of 

Alternative 6, which requires that the sewage sludge must be treated in a process that is equivalent to 

a Process to Further Reduce Pathogens (PFRP). As part of this process, the District has established a 

Peer Review Committee (Committee) to critically review the adequacy and appropriateness of data it 

has submitted to EPA's Pathogen Equivalency Committee (PEC) in support of its petition for 

certification. This document constitutes the report of the Committee. 

Olxective of Committee Review 

The objective of the Committee review was to provide a careful and independent peer review 

of the data submitted by the District in support of its certification in view of the regulatory requirements 

for PFRP equivalency. This Committee considered the requirements of the Clean Water Act and 

applicable regulations, and also considered communications beheen the District and the PEC. The 

Committee additionally considered EPA guidance, District data and other technical information in the 

published and unpublished literature. The Committee activities occurred in the period of August 1999 

through July 2000. A comptek list of documents and papers reviewed by one or more members of the 

Committee is given in References. 

The Committee was charged by the District with making a critical independent evaluation of the 

relevant issues. Although District personnel were mailable to provide supporting information to the 

Committee, the evaluation and this report are products of the Committee. 



Committee Com~osition and Methodoloqy 

There were six rnerrlbers of the Committee. The members and their areas of expegise are 

summarized below 

Dr, Charles N. Haas (Chair) Microbial risk assessment, 
k.D, Betz Professor of Environmental Engineering treatment prxess analysis 
School of Environmental Science, Engineering & Policy 
Drexel University 
Phiiadebhia PA 19104 

Dr. Raymond C. Loehr 
Hussein M. Alharthy Centennial Chair and Professor 
Department of Civil Engineering 
University of Texas 
Austin TX 78712 

3r. Nambury S. Raju 
Distinguished Professor 
institute of Psychology 
Illinois Institute of Technology 
Chicago 1L 6061 6 

D;, Robert Reimers 
Professor 
Department of Environmental Health Sciences 
Tulane University 
New Orleans, LA 701 '1 2 

Dr. Mark Sobsey 
Professor 
Department of Environmental Sciences and Engineering 
University of North Carolina 
Chapel Hilt NC 27599 

LaJuana S. Wilcher, Esq. 
Partner 
LeBoeuf, lamb, Grene & MacRae, L.L.P. 
1875 Connecticut Avenue, N.W. 
Washington, D.C. 20009-5728 
(fonner Assistant Administrator for Water, US. Environmental 
Protection Agency, 1989-1 993) 

Waste treatment, sludge 
management, technical 
application of regulations 
and guidance 

Statistical methods 

Biosolids proessing; 
parasites in hiasolids 

Environmental virology; 
microbial risk assessment 

Environmental law and 
policy 



The Committee activities consisted of carefully reviewing documents, having an initial meeting 

in September, 1999, and conducting its work by electronic and written correspondence and telephone. 

Outline of the Report 

This report summarizes the District's sludge processes, and the relevant regulatory 

requirements necessary for sewage studge to be designated as Class A under the EPA sewage sludge 

requirements for pathogens. Specifically, the report describes the requirements of 40 CFR § 

503,32(a)(8), Class A-Alternative 6 criteria for processes equivalent to a PFRP, as well as relevant 

EPA guidance documents. The Committee then compares the data collected by the District to these 

requirements. Finally, the conclusions of the Committee are summarized. 



DISTRICT SLUDGE PROCESSES 

Two treatment trains produce the District's sludge being considered as meeting the PFRP 

status. These are the high solids sludge processing train (HSSPT) and the low solids sludge 

processing train (LSSPT) [I]. These two trains are illustrated schematically in Finure 1. 

The Stickney Water Reclamation Plant (WRP) treats wastewater of the central afea sf the city 

of Chicago and numerous west suburban communities. It is a 1200 MGD design Row secondary 

wastewater treatment plant and has a service area of 260 square miles. Its main unit prw6sses are 

screens, grit chambers, primary and lmhoff settling tanks, plug flow activated sludge aeration tanks, 

and final settling tanks. This WRP is a single stage nitrification facility. In 1998, its final effluent 

averaged 7 mgll CBOD5,5mgll SS, and 0.53 mgll NH4-N. 

The Catumet WRP is a 354 MGD design flow secondary wastewater treatment ptat~t treating 

the wastewater Row from the southern area of the city of Chicago and numerous south suburban 

communities. it has a service area of 299 square miles. Its main unit processes are sreens, grit 

chambers, primary settling tanks, plug flow activated sludge aeration tanks, and final senling tanks. 

The WW achieves nitrification as well as BOD removal in its aeration tanks. In 1998, its final effluent 

averaged 6 mgft CBOD5,4 mgll SS, and 0.26 mgll NH4-N. 

Each of the two sludge treatment trains was operated using raw solids from ezi& 6f the two 

treatment plants -the Calumet WRP and the Stickney WRP, Hence there are a total of four systems to 

be considered (each of the two sludge processing trains for each of the two feed streams), These are 

full scale systems under continuous operation. 



METROPOLITAN WATER RECLAMATION DISTRICT OF GREATER CHICAGO 

FIGURE 1 

FLOW CHART FOR SLUDGE PROCESSING TRAINS 

supemate 

raw -b 
solids 

cationic centrifugation 
polymer -) 

lagooning 

+ product 

High Solids Sludge Processing Train 

supernate 

raw -b anaerobic 
solids digestion 

lagooning 

f 
air drying + product 

Low Solids Sludge Processing Train 



The data taken by the District that were evaluated by the Committee were collected when the 

system was operated under strictly codified conditions. The control of the processes under this period 

of operation is described below. Details can be found in [I]. 

Codified Operation of HSSPT 

The following are sludge treatment processes that occur in the HSSPTs at both the Calumet 

and Stickney WRPs: 

Step I Anaerobic diaestion, Anaerobic digestion of raw sludge (digester feed) 

occurs at an average detention time of 20 days at 35 +I- 2% (95 +I- 3.60F) 

This, the first step in the HSSPT is itself a Process to Significantly Reduce 

Pathogens (PSRP) under EPA's 40 CFR § Part 503 Regulation. 

Step 2 Dewaterinalconditioninq The anaerobic digester draw is treated with 

polymers followed by dewatering using centrifuges. This results in a 

concentration of the digested sludge of 25 to 30 percent solids content as a 

second step in the HSSPT process. 

Step 3 Laqoon agina. Further sludge treatment occurs as a result of lagoon aging 

and stabilization of centrifuge cake in the HSSPT lagoons. This results in 

additional inactivation of pathogens and indicator organisms. 

in this step of the HSSPT process, there is lagoon aging of centrifuge cake 

for a minimum of 1.5 years without any additions of new centrifuge cake. 

This guarantees a minimum holding time of 1 5  years for all centrifuge cake 

in the HSSPT lagoons, and as much as 2.75 years due to the maximum 9- 



month filling and 6-month emptying times of fresh and aged centrifuge cake, 

respectively. 

Step 4 Air-drvina. The final step of the HSSPT is the air-drying of aged centrifuge 

cake of the HSSPT in batches on paved drying cells. No new lagoon-aged 

centrifuge cake is added to the drying cells after the drying process begins. 

Air-drying operations are conducted from April through November. The 

operational parameters for the HSSPT air-drying are: 

1. Application of no more than 410 dry tons of lagoon-aged centrifuge cake 

per acre for each batch. 

2. Application of the lagoon-aged centrifuge cake on the drying cell no more 

than 18 inches deep. 

3. Complete turning, aeration and agitation of the air-drying centrifuge cake 

layer an average of three times per week using equipment such as a 

tractor with a horizontal auger or tiller. 

4. HSSPT lagoon-aged centrifuge cake is held on paved drying cells 

without any additions of new HSSPT lagoon-aged centrifuge cake until 

a minimum 60 percent total solids content is achieved. 

Codified Operation of LSSPT 

The following are sludge treatment processes that occur in the LSSPTs at both the Calumet 

and Stickney WRPs: 

Step 1 Anaerobic di~estion. Anaerobic digestion of raw sludge (digester feed) 

occurs at an average detention time of 20 days at 350C +I- 20C (95 +I- 



3.6oF). This first step in the LSSPT is itself a PFRP under the 40 $j CFR 503 

Regulation. 

Step 2 Laqoon aqing, stabilization, and dewaterina. Further sludge treatmer?t 

occurs as a result of lagoon aging, stabilization, and dewatering of the 

anaerobically digested sludge in the LSSPT lagoons (digester draw). This 

results in additional inactivation of pathogens and indicator organisms. in 

this step of the LSSPT process, there is aging of the anaerobically digested 

sludge in a lagoon for a minimum of 1.5 years without any additions of new 

digester draw. The holding time of surface layers of the digester draw add& 

last will be a minimum of 1.5 years, while deeper layers may be held for up 

to 5 years because of the maximum 3-year filling cycle for LSSPT lagoons, 

and the maximum &month emptying time. 

Step 3 Air-dnrinw. The final step of the LSSPT is the batch air-drying of aged 

digester draw from the LSSPT lagoons on paved drying cells. No additionai 

aged digester draw from the LSSPT lagoons is added once the drying 

process has begun. Air-drying operations are conducted from April through 

November. The modified operational parameters for the LSSPT airdh\ping 

process are: 

1. Application of no more than 230 dry tons LSSPT lagoon-aged digester 

draw solids per acre for each batch applied on the paved drying ceils, 

2. LSSPT lagoon-aged digester draw to be applied on the drying ceti at a 

depth not to exceed 15 inches. 



3. Complete turning, aeration, and agitation of the drying LSSPT lagoon- 

aged digester draw layer three times per week using equipment such as 

a tractor with a horizontal auger or a tiller. 

4. LSSPT lagoon-aged digester draw solids will be held on drying surfaces 

without any additions of new batches of LSSPT lagoon-aged digester 

draw until a 60 percent total solids content is achieved. 



CLASS A STATUS FOR PATHOGENS -ALTERNATIVE 6 

Regulatorv Requirements for Class A Status 

The requirements necessary for sewage sludge to be classified as Class A 'with respect to 

pathogens are set out by EPA regulation, published on February 19, 1993 pursuant to 9 485 of the 

Federal Water Poilution Control Act (CWA). The regulation at 40 CFR [j 503.32(a) provides that to 